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(Please quote this number in all correspondence)

CLIENT:

EBuilt

Unot D, 10 Orbit Drive
Rosedale, Auckland 0632

Attn.: Sasha Dontschenko

Client Order No.:

SAMPLE RECEIVED FROM: Date Received: 28.5.24
EBuilt

SAMPLE DESCRIPTION:

Greyl/silver Verso Reflex vapour barrier.

Nominal Weight — 77gsm

Nominal Composition — Polypropylene combined with
low diffusive Polypropylene film & Metallic Aluminium
layer.

Client Reference: 1of2

AS 1530.2-1993 — METHODS FOR FIRE TESTS ON BUILDING MATERIALS, COMPONENTS AND STRUCTURES
PART 2: TEST FOR FLAMMABILITY OF MATERIALS

- Samples conditioned at 65% RH and 20°C

- Date tested: 4/6/2024
- Sample tested as received.

- Tested face and back alternately.

- The specimen is mounted vertically on a frame and a flame is applied to its base. The maximum height reached by
the flame in a predetermined time or the time taken for the tip of the flame to reach a predetermined height is
recorded together with the air temperature in a flue mounted above the specimen. From these results the
flammability index is calculated using the highest result.

Length Width
Maximum Height (D) — Mean 0.5 0.5
CV% 0.0 0.0
Time (t) — Mean N/A N/A
CV% N/A N/A
Heat (A) — Mean (°C.min.) 4.4 4.6
CV% 11.0 1.7
Number of Test Specimens 6 6
Observation Melting
Length Width
Speed Factor (S) N/A N/A
Spread Factor (E)
Heat Factor (H) 1 1

Flammability Index calculation: |=H+Eorl=H+S

Flammability Index =1

These test results relate only to the behaviour of the test specimens of the material under the particular conditions of the test,
and they are not intended to be the sole criterion for assessing the potential fire hazard of the material in use.

Note: When arithmetic calculations for S, E or H give a negative result, this is reported as zero.
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Samples and their identifying descriptions have been provided by the N .
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This document shall not be reproduced except in full.
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Unot D, 10 Orbit Drive
Rosedale, Auckland 0632

Attn.: Sasha Dontschenko

Client Order No.:

SAMPLE RECEIVED FROM: Date Received: 28.5.24
EBuilt

SAMPLE DESCRIPTION:

Greyl/silver Verso Reflex vapour barrier.

Nominal Weight — 77gsm

Nominal Composition — Polypropylene combined with
low diffusive Polypropylene film & Metallic Aluminium
layer.
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